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T50.0 kHz. 0001 prs 2.90 V7, 30.0MH7
11012022

09:58:58 14.04.2022

1-N38-PC3-30-20-H-2-CP-QPSK-Edge_1RB_Right-1@
50-0.009-0.15-Ant1--66.90--55-PASS

1-N38-PC3-30-20-H-2-CP-QPSK-Edge_1RB_Right-1@
50-0.15-30-Ant1--64.39--45-PASS

ISEOMHZ
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5

8257100°GHZ

Mw-"‘" ——

T.0GH. 0001 prs

200.0 M, 30GH?
= 1101202
oo [m s SEER

09:59:24 14.04.2022

1-N38-PC3-30-20-H-2-CP-QPSK-Edge_1RB_Right-1@
50-30-1000-Ant1--57.08--35-PASS

1-N38-PC3-30-20-H-2-CP-QPSK-Edge_1RB_Right-1@
50-1000-3000-Ant1--45.49--25-PASS

MI[1] | -45.63 dém
11221650 G|

3.0GH7 20001 pts

900.0 M, T2.0GH7
- 11012022
o lmm & e

09:59:36 14.04.2022

Line Limi 21,1100 GHe|
oy " w
77777
7.0 GHz 20001 pis 1.17 Gz, 6.2 GH7
11012022

oo [m & M

09:59:49 14.04.2022

1-N38-PC3-30-20-H-2-CP-QPSK-Edge_1RB_Right-1@
50-3000-12000-Ant1--45.63--25-PASS

1-N38-PC3-30-20-H-2-CP-QPSK-Edge_1RB_Right-1@
50-12000-26200-Ant1--38.92--25-PASS
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Multiview * ~Spectrum
sal

Reflevel 1000 dBm  Offser 43165 © RBW 1 k7
Gount 5/5

a0ds @ 5w 15 VBW 3kHz  Mode Auto Sweep
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Multiview * Spectrum
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30.0MH7

- - 11012022
weady NN & e

.99 Mz,

T50.0 kH7 0001 pts

10:00:52 14.04.2022

1-N38-PC3-30-20-H-3-CP-QPSK-Outer_Full-51@0-0.0
09-0.15-Ant1--66.83--55-PASS

1-N38-PC3-30-20-H-3-CP-QPSK-Outer_Full-51@0-0.15
-30-Ant1--63.65--45-PASS

Multiview * ~Spectrum
RefLevel 2500 dom  Offser 5.4 68 ® RBW 100 kHz
8 SWI 158 VBW 300k Mode Auto Swesp

0 an
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ooty NN < O

10:01:18 14.04.2022

1-N38-PC3-30-20-H-3-CP-QPSK-Outer_Full-51@0-30-
1000-Ant1--56.72--35-PASS

1-N38-PC3-30-20-H-3-CP-QPSK-Outer_Full-51@0-100
0-3000-Ant1--45.27--25-PASS

Multiview * ~Spectrum
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weady NN e

11012022
1001531

10:01:31 14.04.2022

MultiView * ~Spectrum
Reflevel 10.00d®m  Offser 2670 45 ® RBW 1 Mz 561
o At 05 @ sWi 150 VBW 31z Mode Auto Sweep Count 5/
PSS MI[1] | -38.89 dem
PASS 5.071 100 GHz|
s
!
0o
7.0 GHz 20001 prs 1.7 GHz, 76 GHz

ooty N

11012022
1001243

10:01:44 14.0.2022

1-N38-PC3-30-20-H-3-CP-QPSK-Outer_Full-51@0-300

0-12000-Ant1--45.07--25-PASS

1-N38-PC3-30-20-H-3-CP-QPSK-Outer_Full-51@0-120
00-26200-Ant1--38.89--25-PASS
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Report No.: BTL-FCCP-7-2203G019
7. APPENDIX G - FREQUENCY STABILITY FOR SA
7.1 TEST RESULTS
7.1.1 FREQUENCY ERROR VS. VOLTAGE
NR | scs | BwW F T T Freq. | "ot
req . . est est i VSs. .
Band | [kHz] | [MHz] Channel [MHz] Modulation RB config Temp. Volt. Error rated Verdict
[Hz]
[ppm]
LV -11.23 | -0.036 PASS
N38 30 20 Middle 2595.0 DFTC')SF;S}EDM Outer_Full NT NV -13.23 | -0.046 PASS
HV -12.93 | -0.018 PASS
7.1.2 FREQUENCY ERROR VS. TEMPERATURE
NR | scs | BW F T T Freq. | fred
req . . est est ) VS. .
Band | [kHz] | [MHz] Channel [MHz] Modulation RB config Temp. | Volt. Error rated Verdict
[Hz]
[ppm]
-30 -12.86 | -0.008 PASS
-20 -4.20 0.021 PASS
-10 -11.80 | 0.009 PASS
0 -13.80 | -0.002 PASS
N38 | 30 | 20 | Middle | 2595.0 DFTC')S;S)EDM Outer Full |10 | NV [ -18.27 | -0.011 | PASS
20 -18.37 | -0.041 PASS
30 -12.12 | -0.013 PASS
40 -18.95 | -0.035 PASS
50 -16.49 | -0.015 PASS

End of Test Report
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